SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ctnrrk pafs Limit Tmck PA
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 db -20 dB
30 dB 30 dB
o 1 o 1
M- o L P WMMM“ e —— T ;‘_;;-LW' . - P A\..--.M')' W ety
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 654,12544 MHz -47,19 dem 30.000 MHz 1.000 GHz 1.000 MHz 068,24838 MHz -47.40 dBém -34.40 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -40.80 dBm 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -42.66 dBm -25.66 d8
1,765 GHz 3.000 GHz 1.000 MHz 2,99691 GHz -46.51 dBm 1.765 GHz 3,000 GHz 1.000 MHz 2,99609 GHz -46,50 dBm -33.50 d8
3.000 GHz 9.000 GHz 1.000 MHz 342171 GHz -33.44 dBm 3.000 GHz 9.000 GHz 1.000 MHz 342171 GHz -35.06 dém -22.06 d8
9.000 GHz 13.000 GHz 1.000 MHz 1063855 GHz -45.48 dBm 5.000 GHz 13.000 GHz 1.000 MHz 1057155 GHz -45.38 dBm -32.38 d8
12,000 GHz 18.000 GHz 1.000 MHz 1576414 GHz -42.,49 dBm -29.40 db 13.000 GHz 18.000 GHz 1.000 MHz 1577873 GHz -42,37 dBm -20.37 de
X [ ]

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck
_10 ddRE—RBLRIOUS JINE ABS p _10 ddpE—HPURIOUS ) INE ABS
S_LINE_ABS, SPURIOUS_LINE_ABS
-20 B
30 dB
-40 dB T -40 dB I
ettt e wa-w-wmww Wi m— ISR et I P ‘—MW'A' S
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -47.27 dBm 30.000 MHz 1.000 GHz 1.000 MHz 936,73913 MHz -47.06 dém -34.06 d8
1.000 GHz 1.700 GHz 1.000 MHz 1,69948 GHz -47.57 dBm -34.57 dB 1.000 GHz 1.700 GHz 1.000 MHz 1,69843 GHz -47.55 dBm -34.55 d8
1,765 GHz 3.000 GHz 1.000 MHz 2,57674 GHz -46,52 dBm -33.52 dB 1,765 GHz 3,000 GHz 1.000 MHz 297881 GHz -46,37 dBm -33.37 8
3.000 GHz 9.000 GHz 1.000 MHz 345171 GHz -33.30 dBm -20.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 345171 GHz -34.36 dBm -21.36 d8
9.000 GHz 13.000 GHz 1.000 MHz 1242432 GHz -45.40 dBm -32.40 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.52406 GHz -45.32 dBm -32.32 d8
12,000 GHz 18.000 GHz 1.000 MHz 1578780 GHz -42,57 dBm -29.57 db 13.000 GHz 18.000 GHz 1.000 MHz 1578789 GHz -42.20 dBém -29.20 d&
X [ ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddfR—FRURIOUS LINE ARS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABRS, SPURIOUS_LINE_ABS,
20 db -20 dB
30 dB 30 dB
40 dB 1 0 e 1
MW' LWWMMW Admmencas W‘[ e il PP § A S
-60 db 60 dB
70 dBy 70 dB
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 093,04053 MHz -47,24 dBm -34.24 db 30.000 MHz 1,000 GHz 1.000 MHz 67254623 MHz -47.14 dém ~34.14 8
1.000 GHz 1.700 GHz 1.000 MHz 1.65050 GHz -47.33 dBm -34.33 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.58543 GHz -47.42 dBm -34.42 dB
1,765 GHz 3.000 GHz 1.000 MHz 1,76767 GHz -42.81 dBm -29.81 dB 1.765 GHz 3,000 GHz 1.000 MHz 1,76767 GHz -44,27 dém -31.27 d8
3.000 GHz 9.000 GHz 1.000 MHz 348171 GHz -35.00 dBm -22.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 348171 GHz -35.65 dBm -22.65 d8
9.000 GHz 13.000 GHz 1.000 MHz 1241582 GHz -45.43 dBm -32.43 dB 5.000 GHz 13.000 GHz 1.000 MHz 10.58805 GHz -45.06 dBm -32.06 d8
12,000 GHz 18.000 GHz 1.000 MHz 1578623 GHz -42.,48 dBm -29.48 db 13.000 GHz 18.000 GHz 1.000 MHz 1577331 GHz -42.21 dBém -29.31 dé
X [ ]

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

L pe m
Ref Level 0.00 dém  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
-10 4R —fRURIOUS JINE ARS PARS _10 ddpE—HPURIOUS ) INE ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30dB 30 dB
-40 dB I -40 dB 1
s L T e e i St e W e B LWwMMW“ St/
-60 dB -60 dB
70 dby -70dB
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 965.,30935 MHz -47.17 dBm -34.17 dB 30.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -47.10 dém -34.10 d8
1.000 GHz 1.700 GHz 1.000 MHz 1,69353 GHz -43.76 dBm -30.76 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -44.60 dBm -31.60 dg
1,765 GHz 3.000 GHz 1.000 MHz 2,99856 GHz -46,57 dBm -33.57 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,51584 GHz -46.,64 dBm -33.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.42221 GHz -33.87 dBm -20.87 dB 3.000 GHz 9.000 GHz 1.000 MHz 342221 GHz -35.36 dBm -22.36 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.58805 GHz -45.56 dBm -32.56 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,40332 GHz -45.37 dBm -32.37 d8
12,000 GHz 18.000 GHz 1.000 MHz 1579831 GHz -42.,49 dBm -29.40 db 13.000 GHz 18.000 GHz 1.000 MHz 1570748 GHz -42,45 dBm -20.45 d&
' [ _]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm  Offset 12,10 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ctnrrk pafs Limit Tmck PA
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 db -20 dB
30 dB 30 dB
ande I o !
IR el PR N s bt/ [ L . sl
ottty A eyt e e
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 978,91304 MHz -47,18 dem 30.000 MHz 1.000 GHz 1.000 MHz 0944,49525 MHz -47.22 dBm -34.22 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.59908 GHz -47.38 dBm 1.000 GHz 1.700 GHz 1.000 MHz 1.63511 GHz -47.49 dBm -34.49 dB
1,765 GHz 3.000 GHz 1.000 MHz 260761 GHz -46,40 dBm 1.765 GHz 3,000 GHz 1.000 MHz 2,57921 GHz -46.54 dBm -33.54 dg
3.000 GHz 9.000 GHz 1.000 MHz 3.44721 GHz -33.18 dBm 3.000 GHz 9.000 GHz 1.000 MHz 344721 GHz -34.33 dém -21.33 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.58355 GHz -45.49 dBm 5.000 GHz 13.000 GHz 1.000 MHz 12,42482 GHz -45.49 dBm -32.49 d8
12,000 GHz 18.000 GHz 1.000 MHz 15,79956 GHz -42,22 dBm -29.22 db 13.000 GHz 18.000 GHz 1.000 MHz 1580706 GHz -42,37 dBm -20.37 de
Date T.MAY.2020  12:07:12

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dg Mode Auto Sweep

pe

uim

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck
_10 ddRE—RBLRIOUS JINE ABS p _10 ddpE—HPURIOUS ) INE ABS
S_LINE_ABS, SPURIOUS_LINE_ABS
-20 B
30 dB
40 de 1 a0 dB 1
1 _pu.—.—L a NNV \ 1 M-"*‘“‘L " - MWJ‘ N
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 897.95852 MHz -47.13 dBm 30.000 MHz 1.000 GHz 1.000 MHz 980,85207 MHz -47.25 dém -34.25 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.67254 GHz -47.52 dBm -34.52 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.62951 GHz -47.44 dBm -34.44 d8
1,765 GHz 3.000 GHz 1.000 MHz 1,77179 GHz -41,41 dBm -28.41 dB 1,765 GHz 3,000 GHz 1.000 MHz 1,77179 GHz -42,53 dém -29.53 dg
3.000 GHz 9.000 GHz 1.000 MHz 3.47221 GHz -34.77 dBm -21.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 347221 GHz -35.82 dBm -22.82 d8
9.000 GHz 13.000 GHz 1.000 MHz 1240132 GHz -45.36 dBm -32.36 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,56280 GHz -45.42 dBm -32.42 d8
12,000 GHz 18.000 GHz 1.000 MHz 1577289 GHz -42.58 dBm -29.58 dB 13.000 GHz 18.000 GHz 1.000 MHz 1577581 GHz -42,47 dBm -20.47 d&
Dats T.MAY.2020 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG021246-01B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0001
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0001
-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.77 4.93 4.49 5.74
Middle CH 3.71 4.99 4.55 5.91 PASS
Highest CH 3.97 4.96 4.87 5.80
TEL : 886-3-327-3456 Page Number : A5-1 of 28

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

rum = trum
Ref Level 30.00 dbm  Offsel 1120 0B Ref Level 30.00 dbm  Offsel 1120 0B
o At 3 AQT 2ms @ RBW 10 MHz o At 30de  AQT 2ms @ RBW 10 MHz
(@155 view (@155 view
e
o = o S
| : '
00 00
1 B 5 =
| \
i3
i
\
|
1 1 ¥
|
1E- 1E- ‘l
lcF azs.0 miiz Mean Py + 20.00 dB lcF azs.0 miiz Mean Pver + 20.00 dB
= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 20,61 dem 24.67 dBm 3.86 dB 2.81 dB 3.68 dB 3.77 dB 3.86 dB Trace 1 [ 20.97 dém 26.43 dBm 5.46 dB 2.41 dB 4.14 dB 4 B 5.36 dB
L JL ] L o) L JL )| "o o
i
Ref Level 30.00 dem  Offset 11.20 dB Ref Level 30.00 0Bm  Offset 11,20 B
o At 30de  AQT 2ms @ RBW 10 MHz o At 30de  AQT 2ms @ RBW 10 MHz
(@155 view (@155 view
——
o
< 00 —
= % =
b
| \
\
. § \
1E 1E- i
CF 8965 Miz Mean Pver + 20.00 dB CF 8965 Miz Mean Pyer + 20.00 dB.
C y Gumulative DI Function C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 20.25 dém 24.03 dBm 3.77 dB 2.64 dB 65 dB Trace 1 [ 21.03 dém 26.60 dEm 5.57 dB 2.41 dB 4.17 dB 4 B B
L ! J L ! J L -
i
Ref Level 30.00 dem  Offset 11,20 dB Ref Level 30.00 dem  Offset 11,20 dB
o At 30ds _AQT 2 ms @ RBW 10 MHz o At 30ds _AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view
o —
B B
- N -
= 0.0 <
%
< 3 <
\
3
b
\
. i
1E- 1E- |
1
CF B30 Miiz Mean Pver + 20.00 dB CF B30 Miiz Mean Pyer + 20.00 dB.
= oI Function Samples: 130000 = y Ci oI Function Samples: 130000
| Peak | crest | 100 | 100 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 | : 24,56 dém 4.04 di 2.4 da 3.8 da 57 da 03 dé Trace 1 [ 2103 dém 26,73 dém 5.70 da 2.52 da 4.20 di 4.96 di )
l— ——rrr
L J L L J

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 11,20 B
o At 3 AQT 2ms @ RBW 10 MHz

trum

Ref Level 30.00 dBm
o At

Offsel 11,20 B
30ds AQT 2ms @ RBW 10 MHz

(@155 view

(@155 view

00

|lcF 829.0 Mz Mean Pwr + 20.00 db

|lcF 829.0 Mz

offset 11,20 dB

Ref Level 30.00 dem
o Att 30 AQT 2ms @ RBW 10 MHz

Ref Level 30.00 dem
o Att

Mean Pver + 20.00 dB
= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 10.34 dém 23,89 dBm 4.54 dB 2.90 dB 4.38 dB 4.49 dB 4.55 dB Trace 1 [ 20.05 dém 26.54 dBm 6.50 dB 3.04 dB 4.90 dB 5.74 dB 6.26 dB
L L J D ve L JU ) [ (]
o

offset 11,20 dB
30ds AQT 2ms @ RBW 10 MHz

(@155 view

CF 836.5 MHz Mean Pyer + 20.00 dB

(@155 view

00

CF 836.5 MHz

L L

Mean Pyer + 20.00 dB.
C y Gumulative DI Function 30000 C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.01% | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 18.96 dém 23.62 dBm 4.63 dB 2.90 dB 4.43 dB Trace 1 [ 20.10 dém 26.78 dBm 6.60 dB 3.04 dB 4.99 dB 91 d8 & B
L L J

Highest Channel / 1RB

Highest Channel / Full RB

L ) ) W

Ref Level 30.00 cBm  Offset 11,20 6B Ref Level 30.00 cBm  Offset 11,20 6B
= ALt 30 dB  AQT 2 ms @ RBW 10 MHz = ALt 30 dB  AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view
5
< 0.0 <
S N
‘ 5
T k%
|
| |
I 5
1E- - 1E- L
CF 840 Mz Wean Pver + 20.00 dB CF 840 Mz Wean Pver + 20.00 dB.
c y G ol Function Samples: 130000 c y G ol Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 [ 1054 dbm 23,09 dbm 4.95 da 3.07 da 4.75 d 4.7 da b Trace 1 [ 1904 dbm 2661 dbm 6.67 da 3.04 da 4.90 d da .26 da
——rr _— e——
L L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

:FG021246-01B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.28 | 1.30 | 2.99 | 3.06 | 4.87 | 484 | 961 | 9.97 - - -
Middle CH 130 | 1.25 | 301 | 3.00 @ 493 | 487 | 973 | 9.79 - - -
HighestCH | 1.29 | 127 | 301 | 3.01 @ 481 | 489 | 969 | 9.67 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-4 of 28




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

trum 52 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 30 kHz RefLevel 30.00 Gbm  Offset 11,20 B @ RBW 30 kHz
o At 30de  SWT  63.2 45 @ VBW 100kHZ Mode Auto FFT e At 30dB SWT  B3.2 pS @ VBW 100kHz  Made duto FFT
SGL Count 100/100 SGL Count 1004100
(@ 1Pk M | CEEn
w1 15.52 dBm| L] 14,90 dBm)
2 824.82030 MHz - 825.08040 MHz
= x__nds 26.00 dp| = 26.00 dp|
10 e e "\f"\ 1.275500000 MHz 10 AW WV s W 1.297900000 MHz
Y Qfactor  } 646.7 7 635.7
od od
7
/ /
Ty 13/
-10 va X -10 di J 7
/ \ J )
di / i - \
20 7 - -20 v
.y WL ~ W A
30 B N ey A i A
Fatis N AN
a0 40
-50 -50
60 -60
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T §24.8203 MHz 15.52 dam a8 down 1.0755 MHz M1 1 25,0804 MHZ 14,33 dam nlE. down 1.2979 MHz
TL 1 824.065 MHz -10.49 dém nds 26.00 d& T1 1 824 0538 MHz 11,67 dBém n 26.00 d&
T2 1 825.3406 MHz -10.39 dém q factor 646.7 T2 1 25 3517 MHz 1164 dBm Q factor 635.7

I W ( )i J

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Trum o= o=
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 30 khz RefLevel 30.00 dBm  OFfset 11,20 0B @ RBW 30 kHz
= ALt 30ds SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT p ATL 30d8 SWT 62,2 ys & VBW 100 kHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 14.75 dBm) MI[1] 15.01 dBm)
2 X 836.89160 MHZ 0 836.18950 MHZ
b nds "y 26.00 dB “ nd8 26.00 dB
0 e T AT h i e 1.303500000 MHz 0 e P e e A BV e 1.250300000 MHz
Qfactor | 642.0) Qfactor Y 666.8]
od g 0 d 1
-0 d 10 d
/ 7
20 df Y =20 di <
o < e . -
S e s dopi
40 -40
50 -50
60 &0
CF B36.. Hz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-valwe | Function | Function Result
ML 1 836.8916 MHz 14.75 dam nd@ down 1,305 MHz ML 1 36,1805 MHZ 15.01 dam ndlf. down 1.2503 MHz
T1 1 835.8371 MHz -11.23 dBm ndB 26.00 dB T1 1 B835.8002 MHz -10.83 dBm nds 26.00 dB
T2 1 837.1406 MHz -11.43 dém q factor 642.0 T2 1 8371406 MHz -11.10 dBm Q factor 668 8

( )| ]

I W ( )i J

Ginmnn e

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

trum 52 52
Ref Level 30.00 GBm  Offsel 1120 0B = RBW 30 kHz RefLevel 30,00 0Bm  OFfset 11,20 OB = RBW 30 kHz
o At 30de  SWT  63.2 45 @ VBW 100kHZ Mode Auto FFT e ate 308 SWT 632 45 @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 154+ dBm) MI[1] 14.49 dBm)
. 848.42030 MHz - 848.67480 MHz
= ndp 26.00 dB - ndB 26.00 dB
0 A ne? AU Vi - 1.292300000 MHz| 10 A S s ¥ B N, 1.272700000 MHz|
1 Qfactor | 656.5 7 qQfactor 666.8
LEl 4 0 .
. . % X
10 d o -10 df ¥
/ ., s
-20 ¢ £ -20d f
/ \ /
/ Al =0
N W) ~ - - PraW v
N - L P
A
50 50
-60 -60
CF 848.3 MHz 1001 pts Span 2.8 MHz GCF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T §48.4203 MHz 15.44 dam a8 down 1,293 MHz M1 1 B4B.674E MHZ 14,49 dam nlE. down 12727 MHz
TL 1 847.6300 MHz -10.35 dém nds 26.00 d& T1 1 B47 6566 MHz 11,26 dém n 26.00 d&
T2 1 848.9322 MHz -10.68 dém q factor 656.5 T2 1 5455204 MHz 1162 dBm Q factor 666.8

( )| ]

I W ( )i J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

(=

trum 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 100 kHz RefLevel 30.00 Gbm  Offset 11,20 0B @ RBW 100 kHz
o At aode sWT 19 s @ VBW 300 kHz  Mode Auta FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 16.52 apm| MIL] 15.50 apm|
824.56490 MHZ 826.14740 MHZ
20 20
1 o _nds 26.00 dp| 26.00 dp|
- [ T 2.991000000 MH] . Pt i 2.056900000 MHZ]
7 Q factor 275.7] 7 270.9)
0 1 : 0d ,
] v :
-10 £ -10 di {
\
d i /
z0 -20 - ‘
i | ey b d
3 A B0 SAY
an -a0
50 -50
60 &0
CF 825.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
M1 1 824.5649 MHz 16.52 dBm ndB down 2,991 MHz M1 1 B26.1474 MHz 15.50 dBm ndB down 3.0569 MHz
T Fy 824.0075 MHz -0.56 dsm nds 26,00 d& T L 8239775 MHz -10.47 dBm nda 26,00 ds
T2 1 826.9985 MHz -5.16 d8m q factor 275.7 T2 1 27,0345 MHz -10.56 dBm q factor 270.3

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

&

trum 2
Ref Level 30.00 CBm  Offset 11,20 OB = RBW 100 khz RefLevel 30.00 dBm  OFfset 11,20 0B @ RBW 100 kHz
p= ALt 30ds SWT 19 ps & VBW 300 kHz Mode Auto FFT p ATL 30ds s 19 ps & VBW 300 kHz  Maode auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 16.72 abm) MI[1] 16.19 aBm)
2 i £36.61990 MHZ 0 835.97650 MHZ
= A . (. AdB 26.00 dB) = ndB 26.00 dB)
0 [ N i s MR 2.009000000 MHZ| . A N T 2.997000000 MHZ|
Q factor 278.0) 7 Qfactor 278.9)
/ \
0 di i O d -
T;’ i \
-10 df } L3 10 i ¢
i \ \
L A \
=20 di
oA \
s oy A~ A Y SN
40 -40
50 -50
60 &0
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-valwe | Function | Function Result
ML T 836.6190 MHz 16.72 dam nd@ down 3,000 MHz ML 835,0765 MHZ 16,19 dam ndlf. down 2,007 MHz
T1 1 834.9895 MHz -9.25 dBm ndB 26.00 dB T1 1 B835.0015 MHz -9.33 dBm nds 26.00 dB
T2 1 837.9985 MHz -9.59 dém q factor 278.0 T2 1 B37.00BS MHz -9.69 dBém Q factor 278.9

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

&

trum 2
Ref Level 30.00 GBm  Offsel 11,70 GB = RBW 100 kHz RefLavel 30,00 GBm  Offset 11,20 B = RBW 100 kHz
o At 0d8 SWT 19 45 @ VBW 300 kHz  Mode Auta FFT e Att a0de BWT 19ps @ VBW 300 kHz  Made Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 19K Max | CEEn
™M1[1] 16.41 aBm) MI[1] 15.60 aBm)
846.96650 MHZ 847.35610 MHZ
20 ! 20
- — “nds 26.00 dp| B i nds, 26.00 dp|
0 AT i R 2.009000000 MHZ| . o] it VR 2.009000000 MHZ|
T a factor 281.5 Qfactor \\ 281.9)
0 di e 0 di .
] 2
10d f -10 di 7 ‘\
d / \ » / \
-20 i -20 T
/ \
~ 7 = =
e B O IR
En)
50 -50
60 &0
CF B47.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result
ML T 946.9665 MHz 16.41 dam ndB down 3,009 MHz ML y £547.3561 MHZ 15,68 dom ndE down 3,009 MHz
T 1 845.9835 MHz -10.02 dém nd8 26.00 d& T 1 £45.9835 MHz -10.17 dém nda 26.00 d&
T2 1 848.9925 MHz -9.52 dom qQ factor 2815 T2 1 £48.9925 MHz -10.42 dam q factor 2016

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

( )|

trum 52 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 100 kHz RefLevel 30.00 Gbm  Offset 11,20 0B @ RBW 100 kHz
fo Art 30ds SWT 37.9 ps @ YBW 300 kHz  Mode Auto FFT po Att 30d8 SWT 37.9 s @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 14,99 dBm| L] 1447 dBm)
2 825.19100 MHz - 827.16900 MHz
= ndp 26.00 dp| = },.‘mm 26.00 dp|
rrermamna] e 865 f AL | 835
10 Ly .y By e 1.865000000 MHZ 10 ; I\ S BN 1.835000000 MHZ
] afa 169.6 f dfac 171.1
d J i {
o , 0 t
2 i \2
-10d £ -10di 7 v
4
20 d - 20 di 7 \
\ \
A \ 1
-0 — T
v AT e Py ey
a0
=0 -50
60 -60
| CF B26.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 825,101 MHz 14.93 dam a8 down 4,865 MHz M1 1 27.169 MAz 14,47 dBm nlE. down 4,835 MHz
TL 1 824.072 MHz -10.86 dém nds 26.00 d& T1 1 24,002 MHz 11,44 dém n 26.00 d&
T2 1 826.938 MHz -10.72 dém q factor 169.6 T2 1 B2B.028 MHz 11,30 dBm Q factor 1711

( X

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum

G

Ref Level 30.00 dem

Offset 11.20 dB « RBW 100 kHz

G

Ref Level 30.00 dem
5

Offset 11.20 0B & RBW 100 kHz

( )|

o At 3008 SWT  37.9 us @ VBW 300kHz  Mode Auto FFT e At 30dB SWT 3795 @ VBW 300 kHz  Made duto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 14.04 dBm) MI[1] 13.10 dBm)
2 834.87200 MHz - 834.88200 MHz
= e 26.00 dp| = 11 26.00 dp|
o o AN 1.925000000 Mz © oo | e 1865000000 MHZ
T 169.5 171.6
0 di O d /
7
-10d -10di F
20 df =20 di
\ i
NS W) A i v
S v— o v
40
-50 -50
60 -60
CF B36.. Hz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X-value |___¥-valwe | Function | Function Result
ML 1 834.872 NHz 14.54 dBm nd@ down 4,925 MHz ML 1 34,682 MRz 13,10 dem ndlf. down 4,865 MHz
T1 1 834.042 MHz -11.38 dBm ndB 26.00 dB T1 1 B34.042 MHz -13.18 dBm nds 26.00 dB
T2 1 838.968 MHz -10.89 dém q factor 168.5 T2 1 B3B.00B MHz -13.15 dBm Q factor 171.6

( X

Ginmnn e

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

trum

(=

Ref Level 30.00 dBm

Offsel 11,20 0B = RBW 100 kHz

Ref Level 30,00 dBm
B

(=

Offset 11,20 0B = RBW 100 kHz

fo Art 30ds SWT 37.9 ps @ YBW 300 kHz  Mode Auto FFT po Att 30 de BWT 37.9 s @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 15.10 dBm) MI[1] 15.14 dBm)
. 845.97100 MHz - 846.00000 MHz
< ndB. 26.00 dB) - Y. ndB. 26.00 dB)
" P eYave e e 4.805000000 MHz . . o P B~ 4.885000000 MHz
f Qfactor \ 176.1 f Q fatior \ 173.2
o Il o ¢ )
/ 2 12
10 d -10 di
\ \
-20 ¢ -20d
i \
\ \
-an a0 7
o Ay o O Y e VA, bl e
W) o = T
50 50
-60 -60
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 845,071 MHz 15.10 dsm a8 down 4,805 MHz M1 1 B46.0 MRz 15,14 dam nlE. down 4,885 MHz
TL 1 844.062 MHz -10.82 dém nds 26.00 d& T1 1 B44.032 MHz -11,17 dém n 26.00 d&
T2 1 84B.868 MHz -11.15 dém q factor 176.1 T2 1 B45.518 MHz 11,20 dBm Q factor 173.2

( X

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

trum

(=

Ref Level 30.00 dBm

Offsel 11,20 0B = RBW 300 kHz

Ref Level 30,00 dBm
B

(=

Offset 11,20 0B = RBW 300 kHz

o At 30d8 SWT 18945 @ YBW 1MHZ  Mode Auto FFT e At 30dB SWT  IBS S @ VBW 1MHZ  Made duto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 16.15 dBm) L] 14.96 dBm|
2 820.3600 MHz - §20.0000 MHz
= | ndB_ 26.00 dp| = ’ 26.00 dp|
. A Y O ey 9.610000000 M ] 9.970000000 M
7 ata 86.9) a3
od {
-10d ¥
/
20 d - -
I h !
-0
i w—— ST = e
B S S e
a0
-50 -50
60 -60
CF 820.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T 829,36 MHz 16.15 dam a8 down 961 WHz M1 1 £20.0 MRz 14,96 dam nlE. down 97 MHz
TL 1 824.205 MHz -9.33 dBm nds 26.00 d& T1 1 24 DBS MHz -10.54 dém n 26.00 d&
T2 1 833.815 MHz -9.18 dBm q factor 86.3 T2 1 34,055 MHz 11,06 dBm Q factor 83.1

( )|

( X

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum

G

Ref Level 30.00 dem

offset 11.20 dB « RBW 300 kHz

G

Ref Level 30.00 dem
5

Offset 11,20 0B & RBW 300 kHz

p= ALt 30ds SWT 1B.9 s = VBW 1 MHz  Mode Auto FFT p ATL 30 de BWT 1B.9 s & VBW 1MHZ  Mode 4uto FFT
SGL Count 1007100 SGL Count 100,100
[@1Pk Max | CEEn
™MI[1] 16.99 dBm MI[1] 1566 dBm
2 ,, 835.6610 MHz 0 835.1410 MHz
= - N _ndB 26.00 dB| = X nd8 26.00 dp|
- 78 A Vihatend Bectdihrd At - T aVa s 9.730000000 MHz 0 T R S 0 9.790000000 MHz
] Q factor 3 85.9) Q factor™ a5.3]
0 di O d
-0 d 10 d
!
20 df =20 di
| FanV WS SLN fa A LUV,
A0 gy =
—an a0
50 -50
60 &0
CF B36.. Hz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X-value |___¥-valwe | Function | Function Result
ML 1 835,661 NMHz 16.99 dam nd@ down 9.73 WHz ML 1 B3E.141 MHz 15,66 dam ndlf. down 9,70 WiHz
T1 1 831.585 MHz -9.48 dém ndB 26.00 dB T1 1 B31.685 MHz -10.52 dBm nds 26.00 dB
T2 1 841.315 MHz -8.78 dBm 0 factor 85.9 T2 1 B41.475 MHz -10.72 dBm O factor 85.3

( )|

( X

Ginmnn e

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

trum 52 52
Ref Level 30.00 dbm  Offsel 1120 0B = RBW 300 kHz RefLevel 30,00 0Bm  OFset 11,20 OB = RBW 300 kHz
o At 30de SWT 18945 @ VBW 1 MHZ  Mode Auto FFT e ate 30d8 SWT  1B9 s @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 16.68 dBm| MI[1] 16.99 dBm)
. y 844.8790 MHz - " 846.1980 MHz
< X_-_nds 26.00 dB) - Nl 26.00 dB)
0 v b - i 9.690000000 MHz] w0 i 9.670000000 MHZ]
Q factor 87.2 7 Q factor 87.5
LEl / 0 d i
10 di -10 df ¥
T
{ \
-20 X -20 o 4
\,
. ~
o STy | -30.dpme=
S
40 < -40
=
s ~
50 50 \’
-60 -60
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T 844.870 MRz 16.68 dem ndB down 9. G 1 46,108 MHz 16.93 dém ndE. down 67 MHZ
TL 1 830.125 MHz -8.80 dBm nds T1 1 30,185 MHz -9.88 dém n 26.00 d&
T2 1 846.815 MHz -9.72 dBm q factor T2 1 B45.BSS MHz -9.14 dém Q factor 87.5

( )|

( X

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

:FG021246-01B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.10 | 2.73 | 273 | 450 | 448 | 897 | 9.05 - - -
Middle CH 1.09 | 111 | 272 | 270 | 449 | 447 | 901 | 9.01 - - -
HighestCH | 1.10 | 1.09 | 273 | 2.73 | 4.48 | 4.48 | 9.03 | 8.97 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

trum 52 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 30 kHz RefLevel 30.00 Gbm  Offset 11,20 B @ RBW 30 kHz
o At 3008 SWT  63.2 45 @ VBW 100kHz Mode Auto FFT e At 30dB SWT  B3.2 pS @ VBW 100kHz  Made duto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 15.54 apm MIL] 13.95 abm
2 824.47620 MHZ 0 824.59090 MHZ
b Y occ Bw 1.090909091 MHz “ occBw 1.096503497 MHz
e P g AN
10 i 10 -
ad - od t
s k
-10 a -10 di
/ \
\
z0d 20 d - -
e, \
-a0 - .
P AT DA "N -
. e o R RPN
-a0
50 -50
60 &0
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 824.4762 MHZ 15.54 dam M1 1 24,5000 MHZ 13,99 dam
T Fy 824.15175 MHz 8.32 dsm Occ Bw 1090909091 MHz T L 824.15455 MHz 6.09 dBm Oce Bw 1.096503497 MHz
T2 1 825.24266 MHz .45 dm T2 1 52525105 MHz .76 dBm

Ginmnn e

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

( )|

Trum o= o=
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 30 khz RefLevel 30.00 dBm  OFfset 11,20 0B @ RBW 30 kHz
= ALt 30ds SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT p ATL 30d8 SWT 62,2 ys & VBW 100 kHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 15.65 dBm) MI[1] 15.07 dBm)
2 . 836.65660 MHz 0 836.16150 MHZ
= X _QecBw 1.088111888 MHz = Y oce Bw 1.104895105 MHz
i el ol Yakallh ek Y2V, WA S e
0 I? s ¥ 0 A e n _
od | 0 d ; i
/ / AN
-0 d
20 df - \
20 o - o 1
40
50 -50
60 &0
CF B36.. Hz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result |
ML 1 836.6566 MHZ 15.65 dam ML 1 36,1615 MHZ 15.07 dam
T1 1 835.95455 MHz 9.21 dBm Occ Bw 1.088111888 MHz T1 1 B35.095175 MHz 7.89 dBm Occ Bw 1.104895105 MHz
T2 1 837.04266 MHz 10.38 dBm T2 1 B37.05664 MHz 5.76 dBm

( X J

Ginmnn e

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

( )|

trum 52 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 30 kHz RefLevel 30.00 Gbm  Offset 11,20 B @ RBW 30 kHz
o At 3008 SWT  63.2 45 @ VBW 100kHz Mode Auto FFT e At 30dB SWT  B3.2 pS @ VBW 100kHz  Made duto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™M) 15.04 dBm) MI1] 15.05 dBm)
0 o 848.76710 MHZ, - 847.95870 MHZ,
= e Bre 'y 1,099300699 MHz “ By 1.093706294 MHz
A VN I, o Il o
0 e £ 0 PN A Yo
o £ o i
Y
10 10 df L A
7 7 N
-20d -20d \
] / Y
a0 - — a0
AN N PN o v gy
S R AL
50 50
60 60
OF 848.9 MHz 1001 pts Span 2.8 MHz GCF 848.8 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 848.7671 MHz 15.34 dam M1 1 47,9567 MHZ 15.35 dam
T Fy 847.74336 MHz 7.94 dém Occ Bw 1099300699 MHz T L 847.75455 MHz 7.65 dBm Oce Bw 1.093706294 MHz
T2 1 848.84266 MHz 5.30 dBm T2 1 845.84825 WHz .34 dBm

( X J

Ginmnn e

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

trum 52 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 100 kHz RefLevel 30.00 Gbm  Offset 11,20 0B @ RBW 100 kHz
o At aode sWT 19 s @ VBW 300 kHz  Mode Auta FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 17.02 apm MIL] 15.45 apm
2 825.78770 MHZ 0 " £26.18330 MHZ
= Bw,. 2727272727 MHz = OCgBw 2.727272727 MHZ,
T e PR~ LR Y P P
10 10 :
/ |
ad od
| /
/ /
-0 d / 10 d /
I /
204 ! 20d I
A VAl _ T i ~
- = 70 Ve
an -a0
50 -50
60 &0
| CF B25.5 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result |
ML T 825.7877 MHz 17.02 dem M1 1 526.1833 MHZ 15.45 dam
T Fy 824.13337 MHz 8.80 dam Occ Bw 2727272727 MHz T L 824.14535 MHz 10.0¢ dem Oce Bw 2727272727 MHz
T2 1 82686064 MHz 10.59 dsm T2 1 826.87263 MHz 9.44 dBm

( X J W

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

( )|

Trum o= o=
Ref Level 30.00 CBm  Offset 11,20 OB = RBW 100 khz RefLevel 30.00 dBm  OFfset 11,20 0B @ RBW 100 kHz
= ALt 30ds SWT 19 ps & VBW 300 kHz Mode Auto FFT p ATL 30d8 SWT 19 ps & VBW 300 kHz  Maode auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
16.46 dBm) MI[1] 15.76 dBm)
2 837.21330 MHZ 0 83550890 MHZ
= i 2.715284715 MHZ| < x_ OccBw 2.697302697 MHZ|
T4 Ao R S e
10 10
/
od £ 0 d
|
-0 d ] 10 d
20 df =20 di
Tt ol ~ PN P ST AR
40 -40
50 -50
60 &0
CF B36.. Hz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-wvalue | Function | Function Result |
ML 1 837.2133 MHz 16.46 dBm ML 1 B35,5860 MHZ 15.73 dam
T1 1 835.14535 MHz 10.60 dBm Occ Bw 2.7152B4715 MHz T1 1 B35.15135 MHz 9.59 dBm Occ Bw 2.697302697 MHz
T2 1 837.86064 MHz 10.54 dBm T2 1 B37.84B65 MHz 8.95 dém

( X

Ginmnn e

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

( )|

trum 52 52
Ref Level 30.00 GBm  Offsel 11,20 OB = RBW 100 kHz RefLevel 30.00 Gbm  Offset 11,20 0B @ RBW 100 kHz
o At 30ds  SWT 19 45 @ VBW 300 kHz  Mode Auto FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 16.45 dBm) i 16.39 dBm|
. " 847.96150 MHz - it 848.05140 MHz
= YOc: Bw 2.727272727 MHz h orec By ) 2.727272727 MHz
g T2 i N P A
10 10
\ \
od 3 od
\
10 di -10 df 7 5
20 df / ! 20 d / \
h i | h i 1
an \ -
B ~ NP I -
e ol e - e
5 e
50 50
-60 -60
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
ML T 847.9515 MHZ 16.45 dam M1 1 B4B.0514 MHZ 16.39 dam
TL 1 846.13936 MHz 10.10 dBm Occ Bw 2.727272727 MHz T1 1 846.13337 MHz 9,39 dém Occ Bw 2.727272727 MHz
T2 1 848.86663 MHz 10.38 dBm T2 1 84B.86064 MHz 9.87 dém

( X

Ginmnn e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

trum

(=

Ref Level 30.00 dBm

Offsel 11,20 0B = RBW 100 kHz
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136

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum Spectrum =

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit fheck PARS [ SPURIOUECHEEKABS_ PAES
B 3 5 58 | 2 _SPURIOUS_LINE_ABS, PABS
20 hine —FPURIOUS LINE_ABS PA o0 dhine
w0d 10 dem
VPRI, SRR R W DR o R
0 e 1 A B
| {1
-10 dBm ‘ 10 do
SPURIGUE. (NEABS ‘] |
-20 dBm / 204 L
|
-30 dB rr a0d !‘
-40 dBm - i -40 dBm u
-50 di s 50 dam =
_/—UV_ -
60 dB -60 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | REW | Frequency | Powerabs |  aLimit |
515.000 MRz 823,000 MHz 100,000 kHz 522,08801 MRz -38.57 dém 25,57 0B, 544,000 MHZ 549,000 Mz 100,000 Kriz 546 80960 Mz 560 dBm 23.47 8
923.000 Mz | B234.000 MHz 50.000 kHz 023.93451 MHz -30.70 dem -17.70 d& 549,000 MHz | 650,000 MHz 50,000 kHz 549,00250 MHz -31,55 dém -13.55 dB
S24.000 MHz £2249.000 MHz 100.000 kHz 825.73077 MHz 6.63 dBm -23.37 d8 850.000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -46,60 dBm -33.60 dB
J1 [ i
Dats: L7.MAY.2020 s
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LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 dvgPwr @1 AvgPwr

Limit fheck PAFS [ SPURIGIECHEERABS PARS

d J 5 S Li EPURIOUS_JLINE_ABS PAES
20 hine —FPURIOUS LINE_ABS paBS . 2 dhine :
104 rf l‘\l 10 dem (J
o s |’ 0 der \
-10 dBm - \, -10de J ;
SPURIOUS_LIME_ABS I/ l
-20 dBm r *
0 : i i |
0 cbm BTl a \
AW, \
-50 dBm / M - i/ -
e - s S
“‘—._

too-aEn -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
[Gpurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW Fr | __Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |

815,000 MHz 823,000 MHz 100,000 kHz 822,96404 Mz -43,99 dém 36,99 db 544000 Mz 545,000 MMz Th0.000 FHiz 548 68781 Mz 18.96 dbm 11570

923.000 Mz | B234.000 MHz 50.000 kHz 023.330650 MHz -23.26 dem -10.28 d& 549,000 MHz | 650,000 MHz 50,000 kHz 849,00150 MHz -24,83 dBm -11.83 dB

B24.000 MHz 829.000 MHz 100.000 kHz 824.34715 MHz 19.20 dBm -10.80 B £50.000 MHz 860,000 MHz 100.000 kHz B50.03437 MHz -50.09 dBm -37.00 db

J1 (]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit fheck PakS [ SPUEIGHECHHERABS_ PAES
B 3 5 58 | 2 _SPURIOUS_LINE_ABS, PABS
20 hine —FPURIOUS LINE_ABS PA o0 dhine
w0d 10 dem
et s b SR e
0de i vyl \ - [ty
| \
-10 dBm [ 10 do
SPURIOUS. LTNE ABE | | |
-20 dBm rH ! {20 d \
-30 dB }. .30d \
-40 dém =1 -40 dem
0 db — o 40 L
-50 dbm—— ] 50 dam -
| =
60 dB -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
[Spurious Emissions Spurious Emissions
RangeLow | Range up REW | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | REW Frequency |  Power Abs aLimit |
515.000 MRz 823,000 MHz 100,000 kHz 522,08801 MRz ~38,90 dBm 25,90 dB 544,000 MHZ 545,000 MMz 100,000 Kriz 545 67582 Mz 565 dbm 2417 B
B23.000 MHz | B24.000 Mz 50.000 kHz 023.93050 Mz -32.04 dem -19.04 db 549,000 MHz | 650,000 MHz 50,000 kHz 549,00450 MHz -33,78 dém -20.78 d&
S24.000 MHz £2249.000 MHz 100.000 kHz 826.17033 MHz S.67 dBm -24.33 d8 50.000 MHz 560,000 MHz 100,000 kHz £50.13487 MHz -47,12 dBm -34.12 dB
[ Ak
Dats: L7.MAY.2020 13:15:00 s
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LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 11.20 db Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr @1 AvaPwr
Limit fheck PAFS [ SPURIGIECHEEKABS_ PARS
ZUGI \:I\l-‘ SPURIOUS_)LINE_ABS PABS .1 20 d‘B:‘F:\‘p sPURIOUS_LINE_ABS PABS
| |
10 dBm ‘l 10 dem J \
0 dem firt 0 di l
I |
-10 dBm + -10de |
-20 dBm L.\ 204 (I L
30 dB _/ | A fi A i [
J1 Y I I I 1
: | - -#0/dBm ;
40 dBm o \’(k #0 xJN ‘ \
50 db i A 50 A \\ } s’ Mo,
- i — Y ¥ LW Sy - Ll ey = 7
= = W ~_
e -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHZ 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fr | _Powerabs |  atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
815,000 MHz 823,000 MHz 100,000 kHz 822,98002 MHz -48,95 dBm -35,95 db 539,000 MHZ 545,000 MMz 100,000 Kriz 548 39560 Mz 20,95 dbm .65 68
923.000 Mz | B24.000 MHz 100.000 iz 023.93950 MHz -30.04 dem -17.04 d& 549,000 MHz 650,000 MHz 100,000 kHz 549,00450 MHz -31,81 dém -13.81 dB
B24.000 MHz B834.000 MHz 100.000 kHz 824.61439 MHz 21.03 dém -8.97 B £50.000 MHz 860,000 MHz 100.000 kHz B50.01495 MHz -49.91 dBm -36.91 db
- =
Date

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum Spectrum =
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Gheck PABS | SPURIGECHI S_ PABS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 dBrm 20 d&m
10 dBm 10 dem
o dm PSRN SR W VSG WR PPN NSSPI P S \ 0 Fa,r?n,\..ﬁ,./-«mﬂ.mwﬂ»..w.wwmm \
-10 dBm ‘ b de
-20 dBm k',l .40 d 1
/ ]
-30 dB /Jﬂ |fa0 d
-40 dBm -40 dem \
=
R R L
|50 dp 50 dem
60 dB 60 dm s
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs |  aLimit |
515.000 MRz 823,000 MHz 100,000 kHz 32194106 Mhz ~44.56 dBm 31,56 dB 539,000 Mz 549,000 Mz Th0.000 FHiz 544 38961 Mz 565 dm 26.17 6B
B23.000 MHz | B24.000 Mz 100.000 iz 023.98751 MHz -32.71 dem -19.71 549,000 MHz 650,000 MHz 100,000 kHz 549,00050 MHz -33,18 dém -20.18 dB
824.000 MHz 834,000 MHz 100.000 kHz 827.31169 MHz 3.62 dBm -26.38 dB B850.000 MHz 860,000 MHz 100.000 kHz B50.01499 MHz ~40.85 dbm ~27.85 dB
[ [}
Date T.MAY L2020
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LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 11.20 db Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 dvgPwr @1 AvgPwr
Limit dheck PARS [ SPUBIGIECHEEKARS_ PARS
ZUGI \:I\l-‘ SPURIOUS_) INE_ABS PABS 20 d‘B:‘F:\‘p sPURIOUS_LINE_ABS PABS ﬁ
10 dBm \ 10 dem J \
0 dem : 0 der ;
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10 dém I T 10ds !
E T e N J
-20 dBm I 20d / \
.30 d8 f I ﬂ\ 3R 1 /
7
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A TS JY ‘m m\'”‘ri Y nJ ] et
-50 dBm e L50 dgm o
ol o ' o ¥ R
P = o R i ]
L -60 d8m
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHZ 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fr | _Powerabs |  Atimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
£15.000 Mz 023,000 MHz 100,000 kHz G22,85215 Mz -50.15 dém -37.15 dB £39.000 MHz 549,000 MHz 100.000 kHz 548.43556 MHz 18.03 dBm -11.07 dB
923.000 Mz | B24.000 MHz 100.000 iz 023.93650 MHz -32.50 dem -19.50 & 549,000 MHz 650,000 MHz 100,000 kHz 849,01548 MHz -33,37 dem -20.37 dB
824.000 MHz 834,000 MHz 100.000 ke 824.61439 MHz 19.31 dém -10.69 dB 550,000 Mz 060,000 MHz 100 00N kHz 50.03487 MHs 50,57 dbm ~37.97 b
— =
Date 1 17 13:42:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum Spectrum =
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Gheck PABS | SPURIGECHI S_ PABS
B 3 5 58 | 2 _SPURIOUS_LINE_ABS, PABS
ZUGI \:Iw PURIOUS_LINE_ABS, PA 20 da:‘lgp
10 dBm 10 dem
o dom T DTV ST P ST P 0 gapprelaspre e e o e
-10 dBm " ,L a8 \
SPURIDUS_ LINE_ABS, { \
-20 dBm: T -20d
J } l
30 dB ’J‘ \ o d u‘
-40 dBm -40 dém \
- N
[P e I —
|50 -50 dem
-60 dB 60 dm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | REW Frequency | Powerabs | ALimit |
515.000 MRz 823,000 MHz 100,000 kHz 522.98801 Mhz ~44.06 dBm -31.06 d& 539,000 Mz 549,000 Mz Th0.000 FHiz 540 20171 Mz 551 dom 26.75 G5
923.000 Mz | B24.000 MHz 100.000 iz 023.98352 MHz -34.22 dem -21.22 da 549,000 MHz 650,000 MHz 100,000 kHz 549,01340 MHz -34,60 dBm -21.60 dB
824.000 MHz 834,000 MHz 100.000 kHz 829.63936 MHz 2.79 dBm -27.21 dB B850.000 MHz 860,000 MHz 100.000 kHz ©50.00500 MHz ~42.32 dbm -29.32 db
[ A
Date: 17.MAY.Z020 13:24:40
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

p m p m -
RefLevel 0.00 dBm  Offset 11.20 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
PARS Limit
INE_ABS PARS .10 e INE_ABS PASS
-30 dém -30 dBm
-40 dBm -40 dBm:
s el .y __.,1
2 e il
-50 dBm: -50 dBm
- -
70 dB 70 dB
80 db -80 dB
50d 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 514.60385 MHz -58.42 dBm -35.42 db 30.000 MHz 815.000 MHz 100.000 kHz B803.42704 MHz -58.28 dBm -45.28 dB
860.000 MHz 1.000 GHz 100,000 kHz 89790210 MHz -57.73 dBm -44,73 dB 860.000 MHz 1.000 GHz 100,000 kHz 014.05534 MHz -57.55 dBm -44,55 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -46.81 dBm -33.81dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63764 GHz -47.54 dBm -34.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42,91 dém -29.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -42.38 dBm -29.38 d8
7.000 GHz 9.000 GHz 1.000 MHz 7,99000 GHz -47.03 dem -34.03 d& 7.000 GHz 9.000 GHz 1.000 MHz 797151 GHz -47.03 dBm -34.03 d&
— _— — _—
Date: Date:

Middle Channel / QPSK

Middle Channel / 16QAM

p m p m o
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit PABRS Limit
.10 &dne INE_ABS PARS NE ABS
|20 dam
-30 dBm -30 dBm;
-40 dBm -40 dBm: Y
-50 dem e -50 dBm
"
70 dB -70 dB
-80 dB -80 dB
-90d -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 812.05772 MHz -58.32 dBm -45.32 dB 30.000 MHz 815.000 MHz 100.000 kHz 81245002 MHz -58,37 dBm -45.37 d8
860.000 MHz 1.000 GHz 100,000 kHz 92580420 MHz -57.53 dBém -44,53 dB 860.000 MHz 1.000 GHz 100,000 kHz 87363636 MHz -57.55 dBm -44,55 dB
1.000 GHz 3.000 GHz 1.000 MHz 298125 GHz -47.43 dBm -34.43 db 1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -47.18 dBém -34.18 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,73 dém -29.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.85789 GHz -42,98 dBm -29.98 dB
7.000 GHz 9.000 GHz 1.000 MHz 795451 GHz -46,91 dBm -33.91 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.99350 GHz -47.22 dBm -34.22 d&
— — — _—
Date: Date:
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LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Sp um

Sp m
RefLevel 0.00 dBm  Offset 11.20 d@ Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 augPwr (@1 avgpwr
Limit §heck PaES Limit §heck
.10 AdpE_$PURIOUS LINE_ABS PABS e INE_ABS
[SrurIoUS_ =
-20 dBm
-30 dém -30 dBm
-40 dBm -40 dBm:
- L — e
-50 dBm: -50 dBm
- o
70 dB 70 dB
80 dB -80 dB
50d 30 dB
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 0.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequenc: | Powerabs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 801.07321 MHz -58.54 dBm -45.54 dB 30.000 MHz 815.000 MHz 100.000 kHz 510.4B851 MHz -58.23 dBm -45.23 dB
860.000 MHz 1.000 GHz 100,000 kHz 949,02008 MHz -57.41 dBm -44.41 dB 860.000 MHz 1.000 GHz 100,000 kHz 044.68531 MHz -57.45 dBm -44,45 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -47.45 dBm -34.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.61265 GHz -47.32 dBm -34.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42.78 dBm -29.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -42.98 dBm -29.98 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.95451 GHz -47.07 dem -34.07 d& 7.000 GHz 9.000 GHz 1.000 MHz 795251 GHz -47.04 dBm -34.04 de
Date: 17.MAY.2020

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

p m o p m
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 fvgrwr (@1 fvgrwr
Limit fthnrk PAES Limit fr‘hr'rk PABS
$PURIOUS LINE ABS PABS -10 4dfg—$PURIOUS LINE ABS PASS
LINE US_LINE_ABS_
-30 dBm -30 dBm;
-40 dBm -40 dBm:
-50 dBém -50 dBm:
-~ e
70 dB -70 dB
-80 dB -80 dB
-90d -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 810.88081 MHz -58.42 dBm -45.42 dB 30.000 MHz 815.000 MHz 100.000 kHz 781.06572 MHz -58,34 dBm -45.34 dB
860.000 MHz 1.000 GHz 100,000 kHz 940,76923 MHz -57.60 dBm -44.60 dB 860.000 MHz 1.000 GHz 100,000 kHz 92398601 MHz -57.49 dBm -44.49 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -47.15 dBm -34.15 db 1.000 GHz 3.000 GHz 1.000 MHz 2.60685 GHz -47.57 dém -34.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -42,81 dém -29.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -43.00 dBm -30.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00825 GHz -47,12 dBm -34.12 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.96851 GHz -47.14 dBm -34.14 de
12:51:48
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